
TOWN OF FRIDAY HARBOR 

Public Works Department 

PO Box 219 

Friday Harbor, Washington 

98250 

 

WASTEWATER FACILITIES PLAN 

 

MAYOR: 
Farhad Ghatan 

 
 

TOWN ADMINISTRATOR: 
Duncan Wilson 

 
 

TOWN COUNCIL: 
Steven Hushebeck 

Noel Monin 
Anna Maria de Freitas 

Tim Daniels 
Barbara Starr 
Kelle’ Wilson 

 
 

PUBLIC WORKS DIRECTOR: 
Wayne Haefele 

 
  

 

 
Prepared By: 

WILSON ENGINEERING, LLC 
805 Dupont Street, Suite #7 

Bellingham, Washington 98225 
(360) 733-6100 

Project # 2016-102 
 
 

November 2019 
  



  

 

  



  

 

TOWN OF FRIDAY HARBOR 

 

WASTEWATER FACILITIES PLAN 

 

 

 

 

Prepared for: 

 

Town of Friday Harbor 

 

 

By: 

 

Wilson Engineering, LLC 
[...]
UV Disinfection Area Shelter _____________________________________________________ 73 

PLC Control and SCADA System _________________________________________________ 73 

Site Piping Improvements _______________________________________________________ 73 

Outfall Upgrade _________________________________________________________________ 75 

Staffing and Testing Requirements __________________________________________________ 75 

Construction Phasing ____________________________________________________________ 77 

7.0 - FINANCIAL INFORMATION _______________________________________________ 79 

Construction Costs of Improvements ________________________________________________ 79 



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN Table of Contents 

ix 

Treatment Alternative Estimates __________________________________________________ 79 

Detailed Construction Cost Estimates _____________________________________________ 79 

Projected Operations and Maintenance Costs _________________________________________ 85 

Miscellaneous Related Improvements _______________________________________________ 88 

Utility Water System Improvements _______________________________________________ 88 

Effluent Channel Area Improvements ______________________________________________ 90 

Building Roof Improvements _____________________________________________________ 91 

Outfall Replacement ___________________________________________________________ 93 

Dryer Facility vs. Alternatives #1 through #4 – Cost Comparison __________________________ 93 

8.0 - WATER RECLAMATION AND REUSE EVALUATION ______________________ 96 

Allowable Uses for Reclaimed Water ________________________________________________ 96 

Reuse Evaluation _______________________________________________________________ 96 

Regulatory Requirements _________________________________________________________ 97 

Water Rights ___________________________________________________________________ 97 

Environmental Benefits ___________________________________________________________ 97 

Cost Effectiveness ______________________________________________________________ 97 

Summary _____________________________________________________________________ 98 

  



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN List of Tables 

x 

List of Tables 

Table 2-1: Summary of Regulatory Requirements...................................................................................... 11 

Table 3-1:  Friday Harbor WWTP Annual Average Flow ............................................................................ 13 

Table 3-2:  Friday Harbor WWTP Monthly Average Flow ........................................................................... 14 

Table 3-3:  Friday Harbor WWTP Peak Month and Peak Day Flows ......................................................... 15 

Table 3-4:  Friday Harbor WWTP Influent BOD and TSS Loading ............................................................. 16 

Table 3-5:  Friday Harbor WWTP Influent BOD and TSS Loading, Wet and Dry Weather ........................ 16 

Table 3-6:  Friday Harbor WWTP Projected Flows ..................................................................................... 17 

Table 3-7:  Friday Harbor WWTP Projected Loadings ............................................................................... 19 

Table 4-1:  Existing Design Criteria for Friday Harbor Wastewater Treatment Plant ................................. 24 

Table 4-2: Existing WWTP Component Hydraulic Capacity ....................................................................... 30 

Table 4-3: Ambient Background Data ......................................................................................................... 32 

Table 5-1: Current Permitted Influent Flow / Loading Limits ....................................................................... 40 

Table 5-2: Existing Influent Flows and Loadings ........................................................................................ 40 

Table 5-3: Future (2040) Influent Design Flows and Loadings ................................................................... 40 

Table 5-4: Additional Effluent Design Criteria ............................................................................................. 41 

Table 6-1: BODVolLoad for two basins: ........................................................................................................... 59 

Table 6-2: Projected Staffing Requirements for Projected Improvements ................................................. 76 

Table 7-1: Construction Estimates for Alternatives ..................................................................................... 79 

Table 7-2: Overall 20-Year Life Cycle Cost Estimates for Alternatives ...................................................... 79 

Table 7-3: Extended Aeration Construction Cost Estimate ........................................................................ 81 

Table 7-4: Sequencing Batch Reactor Expansion Construction Cost Estimate ......................................... 82 

Table 7-5: Membrane Bio-Reactor Construction Cost Estimate ................................................................. 84 

Table 7-6: Operation & Maintenance Costs for the Extended Aeration Process........................................ 86 

Table 7-7: Operation & Maintenance Costs for the Sequencing Batch Reactor Expansion Process ........ 86 

Table 7-8: Operation & Maintenance Costs for the Membrance Bio-Reactor Process .............................. 87 

Table 7-9: Utility Water System Improvements – Reconfigure 2W Pumps / Controls ................................ 88 

Table 7-10: Solids Handling Facility Improvements – Centrifuge Dewatering Unit .................................... 89 

Table 7-11: Effluent Disinfection Area Improvements – Shelter Structure ................................................. 90 

Table 7-12: Effluent Disinfection Area Improvements – Parshall Flume Replacement .............................. 90 

Table 7-13: Building Roof Improvements – Operations Annex Building ..................................................... 91 

Table 7-14: Building Roof Improvements – Water Utilities Building ........................................................... 91 

Table 7-15: Building Roof Improvements – Blower Building ....................................................................... 92 

Table 7-16: Building Roof Improvements – Operations Building ................................................................ 92 

Table 7-17: Outfall Replacement ................................................................................................................ 93 

 



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN List of Figures 

xi 

List of Figures 

Figure 1-1: Friday Harbor WWTP Location Map_____________________________________________ 6 

Figure 1-2: Friday Harbor WWTP Aerial Map _______________________________________________ 7 

Figure 3-1: Existing Peak Month Influent Loading and Flow 2004-2016. _________________________ 18 

Projected Peak Month Influent Flow and Loading 2017-2040. _________________________________ 18 

Figure 4-1: Existing WWTP Flow Schematic ______________________________________________ 26 

Figure 4-2: Existing WWTP Hydraulic Profile ______________________________________________ 28 

Figure 5-1: SBR Process Diagram ______________________________________________________ 42 

Figure 5-2: SBR Alternative Site Plan ____________________________________________________ 44 

Figure 5-3: MBR Process Diagram ______________________________________________________ 46 

Figure 5-4: MBR Alternative Site Plan ___________________________________________________ 49 

Figure 5-5: Conventional Extended Aeration Process Diagram ________________________________ 50 

Figure 5-6: Proposed Extended Aeration Site Plan _________________________________________ 54 

Figure 6-1: Proposed Flow Schematic ___________________________________________________ 61 

Figure 6-2: Proposed Hydraulic Profile ___________________________________________________ 63 

 

  



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN List of Appendices 

xii 

List of Appendices 

A. WA0023582 NPDES Friday Harbor WWTP Final Permit 

B. WAC Codes Chapter 173-240 

C. Summary of Wastewater Grant and Loan Programs 

D. Map Exhibits 

E. Proposed Treatment Site Plan 

F. Outfall Engineering Report 

G. Biosolids Evaluation 

 

  



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN List of Appendices 

xiii 

 

  



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN Executive Summary 

1 

Executive Summary 

Background 

This report evaluates the Town of Friday Harbor’s wastewater facility needs based on current 

performance and projected residential population growth through the year 2040.  The purpose of 

this report is to provide a recommended plan for required improvements to the existing 

wastewater treatment plant to address performance issues, aging equipment, future flow and 

loading capacity, and current standards for redundancy and reliability.  

The Town of Friday Harbor Wastewater Treatment Plant (WWTP) serves a population of 

approximately 2,420 (2019) plus wastewater from the UW laboratories.  The most recent major 

upgrades to the plant occurred in 2004 when the plant was converted to a Sequencing Batch 

Reactor (SBR), 2018 when a Tertiary Filter was installed, and present day when a new headworks 

is being constructed.  The primary components of the existing WWTP consist of  new dual 

mechanical screens and grit removal basins, two individual SBR basins, two post-equalization 

basins, and UV disinfection. 

Regulatory Requirements  

As a municipal wastewater treatment plant, the Town of Friday Harbor is regulated by the NPDES 

permit issues by the Department of Ecology.  The Town’s current NPDES permit (Appendix A), 

No. WA-0023582, was issued on August 21, 2017 and expires August 31, 2022.  This report is in 

response to performance issues and numerous TSS effluent violations.  This report includes an 

evaluation of the WWTP existing conditions and provides recommendations for improving and 

maintaining adequate capacity to ensure long-term NPDES permit compliance. 

Flow and Loadings 

The existing and future flows and loadings to the wastewater treatment plant were studied through 

a 21-year planning period (2040).  This planning period was used based on the assumption that 

significant treatment plant upgrades would be completed in the year 2023. 

Existing influent flows are 0.27 MGD (Annual Average).  The maximum monthly influent flows 

average 0.43 MGD.  This average flow is approximately 62% of the 0.69 MGD permit limit for max 

month flow. 

Influent BOD levels have averaged 517 lbs/day (Average Daily) and 746 lbs/day (Max Month) 

over the last 14 years.  Influent TSS levels have averaged 401 lbs/day (Average Daily) and 574 

lbs/day (Max Month).  These values are well below the permit limits of 1600 lbs/day BOD and 

1110 lbs/day TSS. 

Projected flows and loadings were determined based on yearly growth of existing flows and 

loadings as well as population growth expected by the Town over the next 21 years (2040).  A 

population growth rate of 1.7% was used to project future flows and loadings.  Projected Peak 

Month flow in 2040 is estimated to be 0.67 MGD.  Projected Peak Day flow in 2040 is estimated 

to be 1.44 MGD. 

  



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN Executive Summary 

2 

Evaluation of Existing Facilities 

TSS violations are the primary concern of the Town and reason for this engineering report.  These 

violations are the result of multiple design and equipment failures at the treatment plant as well 

as a lack of treatment capacity during peak flows.  In addition, many other components of the 

plant are aging and need replacing.  All equipment and infrastructure was evaluated for capacity 

and performance for the life of this plan to year 2040.   

The SBR system is does not have adequate redundancy or capacity at peak flows.  If one basin 

is in need of maintenance for more than 4 hours, the SBR process cannot be completed in a 

single basin.  Additionally, the SBR basins are not sized adequately to handle peak flows.  As a 

result, the SBR system is forced to shorten the cycle times and use the “filled decant” cycle which 

results in short circuiting and solids being sent to disinfection without proper treatment. 

In addition, various components of the existing treatment facilities will require capacity and 

process upgrades to meet current standards for wastewater treatment.  

Treatment Facility Location 

The Friday Harbor Wastewater Treatment Facility is not in the proximity of the twenty-five-year 

flood zone nor the hundred-year-flood zone, per the FEMA Flood Hazard Boundary Map. The 

lowest point at the treatment facility is located at an elevation of approximately 40-ft and the total 

water elevations predicted by the FEMA Flood Insurance Study (No.530149CV001A), for the 100-

yr flood is 13.1-ft. This provides a buffer of approximately 27 vertical feet. 

The proposed facility upgrades are planned to be constructed within the existing WWTP site 

boundary; there is adequate space available on the existing site for the installation of the planned 

equipment. No other site has been considered, as there is no need to expand the footprint of the 

facility or purchase new property.  However, if expansion is necessary, the Town owns an 

adjacent parcel to the west of the existing treatment plant site which could be used for expansion. 

The zoning areas around the existing site are: 

North - Single Family Residential, across Harbor St. 

West - Multi-Family Residential & Professional Service 

South - Single Family Residential & Public Service 

East - Single and Multi-Family Residential & Professional Service 

 

Treatment Process Alternatives & Recommendation 

Three treatment processes and configurations were evaluated as potential solutions for the Friday 

Harbor WWTP.  These process alternatives include: 

1. Sequencing Batch Reactor Expansion 

2. Conventional Extended Aeration 

3. Membrane Bioreactor 



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN Executive Summary 

3 

After a thorough study of the potential alternatives, the Conventional Extended Aeration process 

was determined to be the best solution for the Town based on its ability to treat the expected flows 

and loadings to the permit conditions, as well as its low construction and operations costs. 

Additional recommended improvements are presented in Chapter 6.  

  



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN Executive Summary 

4 

Scope of Plan 

This document is organized into the following chapters: 

Chapter 1: Background Information.  This chapter contains background of the project, purpose, 

and scope of the report. 

Chapter 2: Regulatory Requirements. The purpose of this section is to identify the federal, state, 

and local regulations that affect the planning and design of facility improvements. 

Chapter 3: Flows and Loadings. This section describes and analyzes the existing and future flows 

and loadings to the wastewater treatment facility through a 20-year planning period (2040). 

Chapter 4: Wastewater Treatment Facility Evaluation. The purpose of this section is to evaluate 

the existing WWTP and its components with respect to capacity, reliability, and redundancy. 

Chapter 5: Wastewater Treatment Alternatives. The purpose of this section is to identify and 

describe the treatment alternatives to the existing facilities.   

Chapter 6: Recommended Improvements. The purpose of this section is to identify and describe 

the recommended improvements to the existing facilities. 

Chapter 7: Financial Information. The purpose of this section is to identify and describe the 
[...]
2004 0.45 DECEMBER 0.86 DECEMBER 

2005 0.50 JANUARY 1.08 JANUARY 

2006 0.49 DECEMBER 0.80 DECEMBER 

2007 0.58 JANUARY 1.09 JANUARY 

2008 0.37 FEBRUARY 0.66 APRIL 

2009 0.35 JANUARY 0.80 JANUARY 

2010 0.40 DECEMBER 1.22 DECEMBER 

2011 0.49 JANUARY 0.67 JANUARY 

2012 0.45 DECEMBER 1.15 DECEMBER 

2013 0.45 JANUARY 1.01 JANUARY 

2014 0.45 MARCH 0.89 FEBRUARY 

2015 0.37 DECEMBER 0.89 JANUARY 

2016 0.41 FEBRUARY 1.38 FEBRURARY 

2017 0.33 MARCH 0.91 DECEMBER 

2018 0.43 FEBRUARY 0.87 JANUARY 

Average = 0.43 Average = 0.95  

Maximum = 0.58 Maximum = 1.38  

Percent of Limit = 84%  --  

Permit Limit = 0.69  --  

 

Existing Wastewater Loadings (BOD, TSS) 

The WWTP’s influent wastewater quality is characterized below in Table 3-4 and Table 3-5 in 

terms of 5-day Biochemical Oxygen Demand (BOD) and Total Suspended Solids (TSS). BOD 

and TSS are the primary concern due to their influence on sizing and selection of wastewater 

treatment facilities.   

  



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 3.0 - FLOWS AND LOADINGS 

16 

 Table 3-4:  Friday Harbor WWTP Influent BOD and TSS Loading 

Year 
Average 
Daily BOD 
(lb/day) 

Peak Month 
BOD 
(lb/day) 

Average 
Daily TSS 
(lb/day) 

Peak Month  
TSS  
(lb/day) 

2004 500 742 401 510 

2005 584 1,077 427 693 

2006 540 637 396 581 

2007 575 918 420 527 

2008 544 830 429 652 

2009 556 711 475 614 

2010 560 838 464 708 

2011 461 647 465 682 

2012 600 961 467 716 

2013 520 640 418 556 

2014 510 760 340 445 

2015 416 581 293 389 

2016 450 559 322 488 

2017 433 521 327 474 

2018 503 762 375 580 

Average = 517 746 401 574 

Maximum = 600 1,077 475 716 

Percent of Limit = 38% 67% 43% 65% 

Permit Limit = 1,600 1,600 1,110 1,110 
 

 Table 3-5:  Friday Harbor WWTP Influent BOD and TSS Loading, Wet and Dry Weather 

Year 

Wet Weather 
(Nov-May) 
Average 
Daily BOD 
(lb/day) 

Dry Weather 
(Jun-Oct) 
Average 
Daily BOD 
(lb/day) 

Wet Weather 
(Nov-May) 
Average 
Daily TSS 
(lb/day) 

Dry Weather 
(Jun-Oct) 
Average Daily  
TSS  
(lb/day) 

2004 361 618 379 432 

2005 521 749 427 480 

2006 526 555 380 414 

2007 503 669 399 446 

2008 580 526 444 411 

2009 550 579 468 486 

2010 576 560 484 441 

2011 393 564 497 482 

2012 464 788 392 567 

2013 322 520 445 383 

2014 431 607 315 367 

2015 367 481 285 304 

2016 410 508 289 325 

2017 410 464 359 282 

2018 475 541 418 315 

Average = 459 582 399 409 

 



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 3.0 - FLOWS AND LOADINGS 

17 

 

Peak month influent BOD loading is currently about 1,077 lb/day or about 67% of the permit limit 

1,600 lb/day.  Peak month influent TSS loading is currently about 716 lb/day or about 65% of the 

permit limit 1,110 lb/day.   

Future Projected Wastewater Flows 

Wastewater Average Daily Flow is projected to increase at a growth rate of 1.7% which is 

equivalent to the projected population growth rate the Town has determined for population growth. 

Table 3-6 displays the existing and projected average and peak flows to the WWTP from the 

collection system. Note that existing data presented in Table 3-6 are projected at 1.7% growth 

from the averages through 2016, and is conservative because incorporating 2017 and 2018 data 

lowers the averages slightly.  

 Table 3-6:  Friday Harbor WWTP Projected Flows 

 2016  
Projected 21 
years 
2040 

Population  2250 3372 

Average Daily Flow 
(MGD) 

0.28 0.42 

Peak Month Flow 
(MGD) 

0.44 0.67 

Peak Week Flow 

(MGD) 
0.62 0.90  

Peak Day Flow (MGD) 0.96 1.44 

Peak Hour Flow (MGD) 2.2 2.88 

Peak Instantaneous* 2.7 3.0 

 

Peak instantaneous flow is currently restricted by the pumping rate of the influent pump station.  

The projected instantaneous flow is estimated based on meeting the need of the peak hourly flow 

rate. 

  

  

 

 

 

 

 

 

 

 



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 3.0 - FLOWS AND LOADINGS 

18 

 

 

 

Figure 3-1 shows the existing and projected influent flows and loadings to 2040.  Based on the 

1.7% growth rate, neither the flow nor loadings are projected to reach the permit limit before 2040.  

However, the projected flow would reach 85% of the permit limit (0.59 MGD) by year 2033. 

Also, because 2016 was not the highest year for flow or influent loading max month values, an 

average value from 2004 to 2016 was used as the starting point for the 1.7% growth.  These 

values are 762 mg/L BOD, 582 mg/L TSS, and 0.44 MGD influent flow.   

 Figure 3-1: Existing Peak Month Influent Loading and Flow 2004-2016.  

 Projected Peak Month Influent Flow and Loading 2017-2040.  

 

 

  



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 3.0 - FLOWS AND LOADINGS 

19 

Future Projected Wastewater Loadings (BOD, TSS) 

Influent loadings of BOD and TSS are expected to increase proportionally with increase in flow. 

Table 3-7 displays the projected loadings to the WWTP compared to the permit limits.  

This Facility Plan details the alternatives and the selected approach to upgrading the WWTP. The 

planned date for completion of the WWTP upgrade is 2023. 

 

 Table 3-7:  Friday Harbor WWTP Projected Loadings 

 
Permit 
Limits 

2016 
Average 

21 years 
(2040) 

Population 
Estimate -- 2,250 3,372 

Projected 
Average BOD 
(lb/day) 

-- 524 785 

Projected Peak 
Month BOD  
(lb/day) 

1,600 762 1,117 

Projected 
Average TSS 
(lb/day) 

-- 409 613 

Projected Peak 
Month TSS 
(lb/day) 

1,110 582 861 

 

 

 

 

 

 

 

 

 



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 3.0 - FLOWS AND LOADINGS 

20 



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 3.0 - FLOWS AND LOADINGS 

21 

  



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 4.0 - WASTEWATER TREATMENT FACILITY EVALUATION 

22 

4.0 - WASTEWATER TREATMENT FACILITY EVALUATION  

The purpose of this section is to evaluate the existing WWTP and its components with respect to 

capacity, reliability, and redundancy. 

Wastewater Treatment Plant Performance 

Treatment Process 

A schematic diagram and hydraulic profile of the existing WWTP process is included in Figures 
4-1 and 4-2.  Wastewater influent enters the facility at the influent pump station (IPS) and is lifted 
to the headworks by one of three pumps in the influent pump station. The influent pump station 
capacity is designed for 2.62 MGD with two duty pumps and one additional pump as backup. With 
this capacity the IPS would meet the majority of future peak flows, but would require all three 
pumps under future peak hourly flows.   
 
The influent raw wastewater flows by forcemain to the new headworks placed online September 
2019. Before entering the headworks flow passes through an electromagnetic flow meter. At the 
beginning of the headworks flow is split to two aerated grit chambers.  The IPS will typically 
operate with one pump running, and flow rates will be between 1380 and 1060 gpm.  At these 
flow rates, which are approximately equal to the peak day flow rate, the grit chambers are sized 
such that the detention time is always greater than 3 minutes with only one chamber in service.  
This will allow for taking one chamber offline for cleaning and maintenance.  At the peak hour flow 
rate, two of the IPS pumps will be running, and the detention time with both basins online is 5 
minutes.  With one basin online at the peak hour flow rate, the detention time is 2.1 minutes, which 
is still acceptable in the rare circumstance one of the basins needs to be offline during peak hour 
flow.   
 
Air flow along the interior of each chamber creates a spiral liquid flow pattern through the chamber 
to remove grit but keep organic particles in suspension to be treated in downstream processes.  Air 
flow can be adjusted to change the velocity of the spiral flow pattern and optimize removal of specific 
sizes of particles.  The chambers and air flow rates are designed to remove grit of 65-mesh size and 
larger. 

Each grit chamber is 6 ft wide and 18 ft long with a minimum liquid depth of 7 ft and a maximum 
liquid depth of 8.34 ft.  This meets recommended width:depth and length:width ratios.  The bottom 
is sloped to a trough where grit will collect.  Grit is collected by pumps, runs through a new cyclone 
concentrator, and deposited via a chute to a dumpster.   

After grit removal wastewater flows by gravity to two new cylindrical mechanical fine screens each 
rated for 2.88 MGD.  The screens are in independent channels and have 3 mm openings.  In the 
event of an extremely high flow event or failure of both mechanical screens, a manual bar screen 
with 3/8” spacing with a capacity over 5 MGD is located in a third independent channel. 
 
Details of the headworks improvements completed fall 2019 are described in the 2017 
Wastewater Treatment Plant Headworks Improvements and Tertiary Treatment Report.  
 
After screening and grit removal, wastewater flows by gravity to the Sequencing Batch Reactor 
(SBR) treatment system.  The SBR system consists to two SBR basins which operate in 
alternating sequencing. While one tank is filling, the other tank is reacting, settling, and decanting.  
Two basins are never filling at the same time.  The tanks fill by gravity via the influent distribution 



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 4.0 - WASTEWATER TREATMENT FACILITY EVALUATION 

23 

manifold at the bottom of each tank.  During the fill stage, no aeration is provided, allowing a 
biomass to develop.  Once the desired liquid level is reached in the first tank, flow is diverted to 
tank 2, and aeration starts in tank 1 which is known as the react stage.  A biochemical reaction 
occurs during the react stage while no new influent or BOD is entering the basin.  Aeration is 
provided by three blowers.  A single blower is dedicated to each basin, allowing the third blower 
as a spare. However, typically two blowers are used to meet the aeration demand during the react 
stage. The react stage is followed by the settle stage and the decant stage.  The control software 
is programmed to allocate appropriate time for each stage and allow enough time to settle and 
decant before tank 2 fills.  After settling, decant begins by automatically opening the decant valve.  
The floating decanters are set approximately 18-inches below the liquid level to ensure only clear 
liquid enters and not scum.  An idle stage follows the decant stage.  During this stage the basin 
waits for the fill to complete in tank 2. Wasting occurs at the beginning of the idle stage. 
 
After wastewater leaves the SBR system it flows by gravity to two post equalization basins. The 
purpose of these basins is to control the flow rate through tertiary treatment and the disinfection 
system.  The flow is pumped via submersible pumps in each basin to the tertiary treatment filter 
system. 
 
In 2018 a new tertiary treatment system was installed prior to UV disinfection. The system is a 
Kruger Hydrotech DiscFilter.  Under normal conditions (TSS approximately 50 mg/L), the effluent 
filter is able to reduce the TSS concentration by 50%. 
 
The last treatment step consists of disinfection.  The treated wastewater under normal conditions 
flows through the UV disinfection system, but can be diverted to a chlorine contact basin if 
necessary.  The UV system consists of 1 UV channel containing 2 banks of lamps.  Each bank 
contains 2 modules each with 6 lamps.  This provides a total of 24 lamps. As effluent passes 
around each lamp the bacteria is exposed to UV light for disinfection. 
 
Effluent normally discharges via gravity to the Friday Harbor marina.  The existing outfall extends 
approximately 1,775 feet into the bay with a diffuser at the end.  The seaward 745 feet of pipe 
was installed in 1984 and is 16-inch diameter High Density Polyethylene pipe.  Approximately 
1,030 feet of 10-inch diameter cast iron pipe between shore and the new HDPE pipe was not 
replaced.  The cast iron pipe is now badly corroded and needs to be replaced.  It is highly 
recommended that the Town replace this corroded pipe with new, corrosion resistant materials 
and ensuring sufficient future capacity. The Town is currently in the design phase of upgrading 
the outfall line. 
 
Existing Staffing 

The WWTP is staffed from 7:30 AM to 3:30 PM five days a week with 3.5 full time employees and 
with 24-hour call-out.  The plant is not staffed during the weekends. The lead operator is Group 
II, and two other operators are also Group II.  The WWTP must have at least a Group II operator 
in reasonable charge of daily operation. 
  



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 4.0 - WASTEWATER TREATMENT FACILITY EVALUATION 

24 

Design Criteria 

Under WAC 173-220-150 (1)(g), influent flows and waste loadings must not exceed approved 
design criteria (Table 4-1). 
 

 Table 4-1:  Existing Design Criteria for Friday Harbor Wastewater Treatment Plant 

Parameter Design Quantity 

Maximum Month Design Flow (MMDF) 0.69 MGD 

Biochemical Oxygen Demand (BOD5) – Max. Month 1,600 lb/day 

Total Suspended Solids (TSS) – Max. Month 1,110 lb/day 
 

 
Current Wastewater flows to the treatment plant are approximately:  
 

Average Annual Daily Flow: 0.29 MGD (0.36 MGD max value recorded)  
Peak month:   0.46 MGD (0.58 MGD max value recorded) 

 
Therefore, the treatment plant is currently operating below design capacity. However, based on 
the flows and loads projected in Chapter 3, the existing wastewater facilities will reach current 
design criteria limits (85% of Flow Limit) as soon as the year 2033. 
 
 
Industrial Wastewater Producing Facilities 

The Town of Friday Harbor does not receive wastewater from industrial sources. 
 

 

 



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 4.0 - WASTEWATER TREATMENT FACILITY EVALUATION 

25 

  





 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 4.0 - WASTEWATER TREATMENT FACILITY EVALUATION 

27 

  





 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 4.0 - WASTEWATER TREATMENT FACILITY EVALUATION 

29 

Facility Capacity 

Table 4-2 shows the capacity of the major components of the existing WWTP.  Based on these 

capacities and the projected peak flows, the table also shows the components which require 

capacity upgrades.  

  



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 4.0 - WASTEWATER TREATMENT FACILITY EVALUATION 

30 

 

 Table 4-2: Existing WWTP Component Hydraulic Capacity 

Component (No.) Existing Capacity Status 

Influent Pumps (3) 
Duty: 2.62 MGD (1.31 MGD each) 

(Duty: Two Pumps) 
Meets projected flows 

Mechanical Screen (1) 
2.88 MGD per Screen, 5.76 MGD 

total. Exceeds projected flows. 

Grit Basins 2.15 MGD each, 4.3 MGD total. Exceeds projected flows 

Bar Screen (1) 5+ MGD Exceeds projected flows 

Influent Flow Measurement (1) NA Meets projected flows 

Influent piping 16” Headworks to SBR 3.0+ MGD Exceeds projected flows 

SBR  0.69 MGD (Max Month) 
Exceeds projected flows, 

redundancy recommended. 

(Sequencing Batch Reactor) 1.6 MGD (Peak Day) 
Exceeds projected flows, 

redundancy recommended. 

 2.6 MGD (Peak Hour) 
Upgrade Needed, redundancy 

recommended. 

Effluent Piping to Digester 18” 3.1 MGD  Exceeds projected flows 

Effluent Flow Measurement (1) Malfunctioning Upgrade Recommended 

Effluent Outfall Pipeline: 10-inch 0.7 MGD Upgrade Recommended 

Digester 370,000 Gallons 
Meets projected flows, 

Upgrades Recommended 

Belt Press 200+ gpm @ 0.5% Solids 

Meets projected flows, 

Upgrade / Replacement 

Recommended 

Sludge Dryer (Abandoned) 0.5 Wet Ton per Hour 

Unit has been abandoned and 

decommissioned. Dewatered 

biosolids are transported off 

site to a composting facility.            

No Upgrade Recommended. 

Post Equalization Basins 
80,000 gallon total - 0.8 MGD max 

day flow 
Upgrade N/A 

Flow Equalization Overflow 12-inch 1.1 MGD x 2 = 2.2 MGD Upgrade N/A 

Flow Equalization Pumps (4) 532 gpm = 1.5 MGD per basin Exceeds projected Flows 

Tertiary Treatment Disc Filter 1.44 MGD 

Does not meet projected flows 

or recommended redundancy.  

Not an essential long term 

solution.   

No Upgrade Recommended. 

UV Disinfection 2.3 MGD Upgrade Recommended 

 



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 4.0 - WASTEWATER TREATMENT FACILITY EVALUATION 

31 

Headworks Evaluation 

The headworks components are considered to be the 3 influent pumps, mechanical screens, 

manual bar screen, influent flow measurement, and grit removal.   

 

General 

The influent pump station is in good working order and satisfactory for the Town’s needs 

throughout this planning period.  The mechanical screens, manual bar screen, influent flow 

measurement, and grit removal basins were all installed and placed online in September 2019. 

These components all have full redundancy and meet or exceed future peak flows.   

Influent Piping 

The existing influent piping is more than adequate for current and future peak flows.  It is 

recommended that these existing pipes be video inspected to determine their condition prior to 

construction of the proposed new facilities.   

 

Existing Treatment System Evaluation 

Treatment Plant Performance 

In recent years, the Town has experienced considerable difficulty meeting permitted effluent 

limits.  More specifically, the Total Suspended Solids limit of 30 mg/L has been exceeded on 

numerous occasions.  These violations are the result of multiple factors in the design and 

performance of the existing SBR system.  The primary factors effecting the high TSS are: 

a) Solids passing through old headworks.  This issue should be corrected with the new 

headworks being placed online September 2019. 

b) As a result of item 1, solids were becoming lodged in the decanter solids exclusion valves. 

These valves were being lodged open with solids not caught in the headworks.  This 

resulted in Mixed Liquor Suspended Solids (MLSS) being sent to UV disinfection that has 

not gone through all stages of the SBR process.  In other words, MLSS is entering the 

decanter during the fill, react, and settle stages resulting in higher levels of TSS.  This 

issue should be corrected with the new headworks being placed online September 2019. 

c) Undersized SBR basins can’t handle peak flows.  As peak flows enter the SBR the cycle 

times adjust (shorten) to accommodate the higher flows.  However, when peak flows reach 

approximately 0.5 MGD or higher the cycle times can not be shortened any further and a 

“filled decant” stage is allowed.  During this time the SBR basin is decanting while also 

being filled with screened effluent.  This allows for short circuiting of untreated wastewater 

during most peak flow events. In wastewater, peak flows typically occur during the winter 

months corresponding to rain events. 

The existing treatment plant also lacks redundancy.  If one SBR basin needs to be taken offline 

to perform maintenance on items such as the decanter solids exclusion valves, then the remaining 

SBR must be converted to a plug flow system with aeration only which is not successful at treating 

wastewater for more than 24 hours. 

 



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 4.0 - WASTEWATER TREATMENT FACILITY EVALUATION 

32 

 

Plant Piping Capacity 

Existing piping on site ranges from 4 inches to 16 inches in diameter and anywhere from 10 to 40 

years old.  The majority of the piping was installed during the 2004 upgrade, but some piping from 

the original plant is still in use.  In most cases, the existing piping exceeds the projected peak flow 

of 2.88 MGD.  For some pipes that may be repurposed, it is recommended that these pipes be 

inspected with video to verify condition.   

 

Blowers 

The plant has five existing blowers and one new blower.  Three are dedicated to the SBR system 

for aeration, two are dedicated to the digester, and one is dedicated to the new aerated grit basins.  
[...]
to achieve proper treatment.  While this alternative produces very high quality effluent, it is 

significantly more complex and less forgiving then the extended aeration process.    

For maintenance, the MBR system would require routine checks on pumps, valves, mixers, 

aeration equipment, and additional process equipment.  These duties would increase work load 

and demand significantly higher operator hours. 

MBR Site Layout 

Figure 5-4 below shows the proposed layout of an MBR system on the existing site.  The proposed 

layout would utilize the existing SBR basins.  The West Basin would be converted to an 

equalization basin.  The west basin is 256,000 gallons which would provide 27% of current peak 

day, 18% of future peak day, and 61% of future average day flows. All internal piping would be 

removed and pumps and mixers would be installed.  The East Basin would be divided in half with 

a concrete wall creating two independent flow paths.  For each flow path three basins would be 

divided by concrete walls: an anoxic basin, aeration basin, and MBR basin.  The anoxic basin 

would include mixers and feed forward pumps.  The aeration basin would include fine bubble 

diffusers mounted to the floor. The MBR basin would include the MBR cassettes.   

The site layout of the MBR system is a significant advantage over the Extended Aeration and 

SBR alternatives.  This option would utilize only existing basins and not require additional basins.  

This would allow the site configuration to stay the same, keeping the existing parking lot to the 

east.  This option would also free up the two post-equalization basins. 

  





 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 5.0 - WASTEWATER TREATMENT ALTERNATIVES 

50 

Alternative 3 – Conventional Extended Aeration Process 

Conventional Extended Aeration Process Description 

The Extended Aeration process consists of activated sludge biological treatment and clarification 

system configured in an anoxic basin followed by aerated rectangular basin followed by two 

circular clarifiers. The process uses a long sludge age, activated sludge process to create a very 

cost effective treatment solution.  After grit removal and screening, wastewater enters the anoxic 

basins where it is mixed with the mixed liquor from the aeration basin for denitrification.  

Wastewater then flows to the aeration basin for biodegradation and mixing of the activated sludge.  

Aeration is performed by bubble diffusers on the basin floor.   

After aeration, suspended solids are separated from effluent in the clarifier.  Clear effluent flows 

from the surface of the clarifier over weirs to disinfection. Sludge is drained from the bottom of the 

clarifier as Waste Activated Sludge (WAS) to the digester.  Return Activated Sludge is recycled 

to the front end of the anoxic basin.  For the proposed alternative two identical trains would be 

installed to achieve greater redundancy and flexibility. 

 

 Figure 5-5: Conventional Extended Aeration Process Diagram  

 

 

 

 

 

 

 

 

 

Conventional Extended Aeration Costs (Construction / Operations & Maintenance) 

The estimated construction costs for this option, including contingency, sales tax, and 

engineering, were determined to be approximately $4.7 million.  This alternative is very cost 

effective relative to the MBR system and comparable to the SBR expansion.  The most significant 

costs for this process would be the addition of two concrete clarifiers, which are estimated to cost 

$495,000.  However, this alternative would utilize the two existing SBR basins and a majority of 

the existing piping and aeration system. 

For the operations and maintenance costs the extended aeration option has a very low yearly 

cost of operating.  The most significant operation cost is the power required to run the blowers for 

aeration.  The existing three 20 HP blowers used for the SBR system would provide sufficient 

aeration, however these blowers should be replaced and would be running constantly rather than 

intermittently which would increase the electrical costs. 

TO 

DISINFECTION 

WAS TO 

DIGESTER 

CLARIFIER 

RAS 

SCREENED 

WASTEWATER 

AERATION 

BASIN 

ANOXIC 

BASIN 



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 5.0 - WASTEWATER TREATMENT ALTERNATIVES 

51 

 

Both construction and operations costs make the extended aeration option preferred when 

compared with the other alternatives presented. 

Conventional Extended Aeration Effectiveness 

The effluent from a conventional Extended Aeration system is estimated to be less than 20 mg/L 

BOD, and 30 mg/L TSS. The process has a long Hydraulic Retention Time and Solids Retention 

Time (HRT/SRT) which allows the system to be more forgiving to shock loads or hydraulic surges.  

Given the variable flows typical in Friday Harbor this design would help maintain quality effluent 

through the entire year.  Adjustment of feed forward pumps, RAS rate, WAS rate, and aeration 

will be the critical controls to producing quality effluent.  

With the addition of anoxic basins prior to aeration the plant will have effective denitrification to 

meet potential future regulations. 

This option would result in greater TSS reduction to meet effluent limits and avoid violations. 

Conventional Extended Aeration Operations & Maintenance 

The Extended Aeration system will require routine maintenance, inspection, and cleaning of its 

major components. The clarifiers will require cleaning of the clarifier basin, weirs and launders 

and require inspection and maintenance of the clarifier drive motor.  In addition, the aeration 

system will require occasional cleaning of diffusers in the aeration basin.  The system will also 

include feed forward pumps between basins, RAS pumps, WAS pumps, flow meters, electronic 

WAS valves, and blowers all requiring routine servicing.   

Because the Extended Aeration option is more forgiving to shock loads or hydraulic surges, the 

operator attention necessary would be significantly less than the other alternatives evaluated.  

This plant would not require constant attention and adjustment to peak loads or flows. 

Conventional Extended Aeration Site Layout 

The figure below shows the proposed layout of the Extended Aeration system on the existing site.  

The proposed layout would utilize the existing SBR basins and convert them to aeration basins. 

The majority of the existing SBR equipment in the basins will be removed and replaced with 

diffusers along the bottom of each basin.  New air headers will be installed along the top of the 

wall of each basin but will take advantage of existing air piping coming from the blower pump 

room.  

New anoxic basins will be placed near the aerations basins on the south side of the plant.  These 

basins will either share a common wall with the aeration basins or be hydraulically connected via 

gravity piping. 

The two proposed clarifiers will be constructed just east of the existing SBR basins in space 

allocated for a third SBR.  This space is currently being used for parking.  The clarifiers will be 

circular concrete clarifiers 35-ft in diameter.  The top of wall elevation for these clarifiers will be 

similar to the existing SBR basins. 

The advantage of the extended aeration system layout is the ability to utilize the existing SBR 

basins and the existing blower/pump room as they are currently configured.  It would also allow 



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 5.0 - WASTEWATER TREATMENT ALTERNATIVES 

52 

the two post-equalization basins to be taken offline and repurposed. The disadvantage is the 

parking space that will be used for the addition of the two proposed clarifiers.  This alternative 

would have a preferred layout over the SBR system since it would not need the addition of major 

piping or buildings, but would take up more space compared to the proposed MBR system which 

would not need the addition of any additional basins or buildings. 

 

  





 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 6.0 - RECOMMENDED IMPROVEMENTS 

55 

6.0 - RECOMMENDED IMPROVEMENTS 

The purpose of this section is to identify and describe the recommended improvements to the 

existing wastewater treatment facilities.  Improvements of this section will consist of site 

improvements and selection of the recommended treatment alternative.  The goal of treatment 

alternative evaluation is to select an alternative that is cost effective, reliable, low maintenance, 

fits within site constraints, and has effective treatment and capacity for current and future flows 

and loadings. 

Recommended Treatment Alternative 

Description of System 

Based on the evaluation of each treatment process alternatives, the Conventional Extended 
Aeration process is recommended as the best option for the Town of Friday Harbor. The process 
is fundamentally an extended-aeration activated sludge process and thus is effective at treating 
variable flow and waste loads. The process contains typical characteristics of extended-aeration 
systems, including long hydraulic and solids retention times, high microorganism concentration, 
and low food:microorganism ratio (F/M). Primary clarification is unnecessary and would not be 
utilized. The system which is proposed for Friday Harbor can achieve denitrification by biological 
means if necessary for effluent limits in the future; the treatment scheme is similar to the Modified 
Ludzack-Ettinger (MLE) activated sludge process and can incorporate an anaerobic zone prior to 
the aeration basins. 
 
The process will install two new anoxic basins, utilize the existing SBR basins, and have two 
external clarifiers for secondary clarification. Figure 6-1 shows a flow diagram of the proposed 
treatment process. 
 
After screening and grit removal, influent flow will be routed to the anoxic basins for mixing with 
the mixed liquor and denitrification.  Flow will then move to the extended aeration basins where 
fine bubble diffuser assemblies are supported near the basin floor. Air delivery will be controlled 
by PLC programming and flow-paced with blowers powered by variable-frequency drives. Mixed-
liquor dissolved oxygen concentration (DO) will be monitored and compared to a set point value.  
 
Solids in effluent from the extended aeration basin are settled in one of two external clarifiers.  
Biomass is separated from the mixed liquor in the clarifier. A floating flocculating rake mechanism 
travels around the length of the clarifier to aid in solids settling and distribution.  Settled sludge is 
collected in the bottom of the clarifier by a stationary suction pipe and pumped by Return Activated 
Sludge (RAS) pumps which discharge to the extended aeration basins.  Biomass wasting is 
controlled by an automated valve which will send Waste Activated Sludge (WAS) from the bottom 
of the clarifier to the aerobic digester. The clarifiers will be constructed of concrete. Effluent will 
flow over a fixed overflow weir and will flow by gravity to disinfection. Floating materials and debris 
are removed using a rotating scum removal system. 
 
Future Expansion 

The extended aeration treatment system has been sized and will be designed to easily handle 
the projected flows and loadings presented in Chapter 5.  This includes peak hourly flows of 2.88 
MGD.  However, if future expansion becomes necessary, the treatment plant could expand into 
property to the west of the existing lot.  This space would allow for additional aeration basins and 
clarifiers as needed.   



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 6.0 - RECOMMENDED IMPROVEMENTS 

56 

Future Nutrient Effluent Limits 

The Town is aware that the Department of Ecology is taking steps to limit the growth of nutrient 
discharges to the Puget Sound through the Puget Sound Nutrient Source Reduction Project and 
that the following provisions are anticipated when permits are re-issued. 
 

• Prevent the increase of nutrient loading from existing municipal treatment plants by 
capping nutrient loading at current levels.  

• Set achievable effluent limits for municipal treatment plants that already have nutrient 
removal technologies installed. 

• Require municipalities to begin the planning process that will lead to implementation of 
nutrient removal technologies. 

 
At this time, the Department of Ecology has not provided a future effluent limit for either Total 
Nitrogen or Phosphorus. However, the treatment alternative recommended with added anoxic 
basins will improve denitrification from current effluent levels.  Phosphorus reduction will be minor 
with the conventional extended aeration process, but chemical addition or enhanced biological 
phosphorus removal could be added in the future if needed. 
 
With the recommended treatment process a Total Nitrogen effluent level below 15 mg/L and 
Phosphorus effluent level below 5 mg/L are anticipated. 
 
 
Design Calculations 

The following calculations were used to determine the sizing of two extended aeration basins.  

The calculations below are based on Future Max. Month flows and loadings.  The calculations 

below show that the existing basins are adequate for treatment of existing and future flows and 

loadings. 

Variables and known values, 

𝑄 = 𝐹𝑢𝑡𝑢𝑟𝑒 𝑃𝑒𝑎𝑘 𝐷𝑎𝑦, 1.44 𝑀𝐺𝐷 

𝐵𝑎𝑠𝑖𝑛 𝑉𝑜𝑙𝑢𝑚𝑒 = 34,200 𝑓𝑡3 

𝐵𝑂𝐷𝑖𝑛 = 95
𝑚𝑔

𝐿
, Max. Month 

𝑇𝐾𝑁𝑖𝑛 = 45 
mg

𝐿
, Max. Month 

 

 

Hydraulic Residence Time, HRT 

𝐻𝑅𝑇 =  
𝑉

𝑄
 

 

𝐻𝑅𝑇 =  
2 ∗ 34,200 𝑓𝑡3

1.44 𝑀𝐺𝐷 ∗ 106 ∗ 0.13368
𝑔𝑎𝑙
𝑓𝑡3

 

 



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 6.0 - RECOMMENDED IMPROVEMENTS 

57 

𝐻𝑅𝑇 =  0.36 𝑑𝑎𝑦𝑠 

 

𝑊ℎ𝑒𝑟𝑒, 

𝑉 = 𝑇𝑜𝑡𝑎𝑙 𝑉𝑜𝑙𝑢𝑚𝑒, 𝑓𝑡3 

𝑄 = 𝐹𝑙𝑜𝑤 𝑅𝑎𝑡𝑒, 𝑓𝑡3/𝑑𝑎𝑦 

 

BOD Loading Rate (per Basin), BODLoad 

𝐵𝑂𝐷𝐿𝑜𝑎𝑑 = 𝐵𝑂𝐷𝑖𝑛 ∗ %𝑅𝑒𝑚𝑜𝑣𝑎𝑙 ∗ 𝑄 

 

𝑊ℎ𝑒𝑟𝑒, 

𝐵𝑂𝐷𝑖𝑛 = 95 
𝑚𝑔

𝐿
 

%𝑅𝑒𝑚𝑜𝑣𝑎𝑙 = 100% 

𝑄 = 𝐹𝑙𝑜𝑤 𝑅𝑎𝑡𝑒, 𝑀𝐺𝐷 

𝐵𝑂𝐷𝐿𝑜𝑎𝑑 = 95
𝑚𝑔

𝐿
∗ 1.0 ∗

1.44 𝑀𝐺𝐷

2
∗ 8.34

𝑙𝑏𝑠

𝑔𝑎𝑙
 

𝐵𝑂𝐷𝐿𝑜𝑎𝑑 = 570.46
𝑙𝑏𝑠

𝑑𝑎𝑦
 

 

BOD Volumetric Loading Rate (per Basin), BODVol Load 

𝐵𝑂𝐷𝑉𝑜𝑙 𝐿𝑜𝑎𝑑 =
𝐵𝑂𝐷𝐿𝑜𝑎𝑑

𝑉
 

𝑊ℎ𝑒𝑟𝑒, 
𝑉 = 𝐵𝑎𝑠𝑖𝑛 𝑉𝑜𝑙𝑢𝑚𝑒, 𝑓𝑡3

 

𝐵𝑂𝐷𝐿𝑜𝑎𝑑 = 570.46
𝑙𝑏𝑠

𝑑𝑎𝑦
 

 

𝐵𝑂𝐷𝑉𝑜𝑙 𝐿𝑜𝑎𝑑 =
570.46

𝑙𝑏𝑠
𝑑𝑎𝑦

34,200 𝑓𝑡3
∗ 1000 

 

𝐵𝑂𝐷𝑉𝑜𝑙 𝐿𝑜𝑎𝑑 = 16.68
𝑙𝑏

1000𝑓𝑡3 

  

TKN Loading Rate (per Basin), TKNLoad 

𝑇𝐾𝑁𝐿𝑜𝑎𝑑 = 𝑇𝐾𝑁𝑖𝑛 ∗ %𝑅𝑒𝑚𝑜𝑣𝑎𝑙 ∗ 𝑄 

𝑊ℎ𝑒𝑟𝑒, 



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 6.0 - RECOMMENDED IMPROVEMENTS 

58 

𝑇𝐾𝑁𝑖𝑛 = 45 
𝑚𝑔

𝐿
 

%𝑅𝑒𝑚𝑜𝑣𝑎𝑙 = 100% 

𝑄 = 𝐹𝑙𝑜𝑤 𝑅𝑎𝑡𝑒, 𝑀𝐺𝐷 

 

𝑇𝐾𝑁𝐿𝑜𝑎𝑑 = 45
𝑚𝑔

𝐿
∗ 1.0 ∗

1.44 𝑀𝐺𝐷

2
∗ 8.34

𝑙𝑏𝑠

𝑔𝑎𝑙
 

 

𝑇𝐾𝑁𝐿𝑜𝑎𝑑 = 270.22
𝑙𝑏

𝑑𝑎𝑦
 

Calculations for additional flows and loadings and are presented in table 6-1. 

  



 

TOWN OF FRIDAY HARBOR WASTEWATER FACILITIES PLAN 6.0 - RECOMMENDED IMPROVEMENTS 

59 

WWTP Sizing and Layout 

Aeration basin sizing is shown in the calculations above.  Sizing the extended aeration basins is 

based on the BOD Volumetric Loading Rate.  The target BOD Volumetric Loading rate is around 

10 lb/1000ft3.  In addition, minimum BODVolLoad should be no less than 4 lb/1000ft3 and maximum 

BODVolLoad should be no more than 18 lb/1000ft3. Table 6-1 below shows the BODVolLoad for various 

design flow rates.   

 Table 6-1: BODVolLoad for two basins: 

 Flow 
(MGD) 

BOD Loading 
(mg/L) 

BODVolload 
(lbs/1000ft3) 

Existing Ave Day 0.28 224 7.65 

Existing Max Month 0.44 208 11.16 

Projected Ave. Day 0.42 224 11.47 

Projected Max Month 0.66 207 16.66 

Existing Ave Week 0.62 297  

Projected Ave. Week 0.90 445  

 

The existing SBR basins will be utilized for the extended aeration basins.  These basins will 

remain as 24-ft x 75-ft vertical walled concrete basins. The basins will have 2-ft of freeboard to 

comply with DOE regulations, therefore the side water depth will be 19-ft.  Total volume of each 

basin will be approximately 255,833.78 gallons which is adequate for existing and future flows 

and loadings. 

Secondary Clarification 

Two 35-ft secondary clarifiers will be installed after the extended aeration basins.  The clarifiers 